
 MOUNTING INSTRUCTIONS 

UNIVERSAL WINDSHIELD BAT MODEL Ref.: 8088 

 Assembly

2

1

13

14

5

4

10

3

8

16

11

6-7

12

11

9

15

ID. DESCRIPTION REF. QTY.

1 Windshield 8088H1ºFASE/W1ºFASE/F1ºFASE 1

2 M5 DIN982 Inox nut TUERCA-D982-746 4

3 M5x13 phillips screw TORNIP510---233 4

4 M5x20 DIN912 Inox screw TORNI-AD912-464 4

5 Semi-clamp ball-joint nut BRIROT01-1-PR16 2

5 Semi-clamp ball-joint screw BRIROT02-1-PR16 2

6 Medium-spacer Ø22mm CAS29-22-0-PR16 4

7 Medium-spacer Ø26mm CAS29-26-0-PR16 4

8 M8x55 DIN912 Inox screw TORNI-D912--631 2

9 M8 DIN985 nut TUEA-D985.8-M8- 2

10 Rod guide FIXVARLL-0-PR16 2

11 Front clamp handlebar BRIDAANT-0-PR16 2

11 Rear clamp handlebar BRIDAPOS-0-PR16 2

12 Rod Dim. 4x20mm Inox VARILI4X20--576 2

13 Ball bearing set CJROTULA-0-P200 2

13 Rod with ball bearing Dim. 9x200mm VARILF9X200-591 2

14 Support set CONJU-S3PCC-003 2

15 Rubber outer stop TOPEE-VPGT--8/4 2

16 M8 DIN912 screw cap TAPA--CHC11450E 2

https://www.motorcycleid.com/puig/


ID QTY REF

Thanks for 

PART DESCRIPTION

15 min

ALLEN

Nº23
Nº251 Person

3

7

8

5

4

6

1

4

6

2

ARANDPD9021-037

TUERCAEM6G-0213

M6 DIN9021 Washer

.

M6 DIN6923 nut

EASY
PHILLIPS

SCREWDRIVER

M O U N T I N G I N S T R U C T I O N S

K I T  F O R  R A F A L E  /  T R E N D  /  S H A R K    REF 10566

6

2 FIXSOPOR-0-PR16

M6x40 DIN912 Allen Screw

Coupling angle

.
whenever you maintain the vehicle.

your attention.

Ø10 xØ6.5 x16mm Arrowhead  CASQU205-0-1505

TORNIAD912-0058

2 1 SOPORT62-4R0062Right support ( R )

2Nut cap CAPERUTUM6-21/1

1 1 SOPORT62-4L0062Left support ( L )

KAWASAKI 
ER-6N ‘12-’16/ Z650 ‘17-’19/Z900 ‘17-’19/ Z1000 ’14-’19 



 MOUNTING INSTRUCTIONS

1
ASSEMBLY

10

11

11

4

4
4

5
5

4

7

1

5
6

8

3

3

21

KAWASAKI 
ER-6N ‘12-’16/ Z650 ‘17-’19/Z900 ‘17-’19/ Z1000 ’14-’19  

Looking for motorcycle windshields & fairings? Visit our website.

https://www.motorcycleid.com/windshields-fairings.html



